
1PAERTTS LUSTT

A1TK 2S© AN© 4M 1989

1. EXHAUST SYSTEM

2 . F R A M E

3. SWINGARM

4. GASTANK, FENDERS, NUMBERPLATES, AIRBOX

5. REAR C/S DISC BRAKE

6. FRONT WHEEL

. 7. FRONT BRAKE

8. REAR WHEEL

9. FRONT FORK (PART 1)

10. FRONT FORK (PART 2)

11. REAR SHOCK

12. HANDLEBAR CONTROLS

13. CARBURETOR

ATK AMERICA, INC.
1164 WEST 850 NORTH
CENTERVILLE UT. 84014
PHONE: 800ATK-0058



EXHAUSTSYSTEM

FIG # PART NO. DESCRIPTION QUANTITY

1 1 1 8 1 P I P E 2 5 0
1 1 8 2 P I P E 4 0 6

2 1 1 8 4 S I L E N C E R 2 5 0 / 4 0 6 O V A L
3 1 1 8 4 S I L E N C E R 2 5 0 / 4 0 6 R O U N D
4 1622 S ILENCER W/BUILT- IN SPARK ARRESTER
5 14 0 0 ADD-ON SPARK ARRESTER FOR OVAL SILENCER
6 16 23 ADD-ON SPARK ARRESTER FOR ROUND SILENCER
7 1 1 8 5 B R A C K E T A S S E M B L Y
8 O S 1 3 B O L T M 6 X 3 0
0 O 7 0 3 W A S H E R M 6 / 1 8
1 0 0 6 0 4 L O C K N U T M 6
1 1 0 5 1 5 B O L T M 6 X 1 7
1 2 O 7 0 1 W A S H E R 6 X 11
1 3 1 1 8 7 P I P E S P R I N G
1 4 1 1 8 6 R U B B E R M O U N T
1 5 1 1 8 8 A S B E S T W A S H E R
1 6 0 5 4 5 B O L T M 8 X 1 6
1 7 O 7 0 4 W A S H E R
1 8 0 6 1 1 L O C K N U T M 8
1 0 1 6 2 4 E X T E N S I O N B R A C K E T

xf*c£ îs

Page 1



en
A

\—
%

> ^-^>k\ ¥ I

i<3O

»
-^T

-^^«
^lN

^r■o
lC

M
C

M
^»

»
-cM

e
M

<
M

C
M

T
-^lcM

»
-^l^^«

»
•

D.EaCO111
o

-
IK

££22O
. D.

3
3

CO
 CO

0 
0

III 
U

U
J

S a. o.
< o o
c

o
o

0 
"

CJ uj o *^
uj a "> x
a. 

I- 
w

u
iS

o
<

J
O

C
ffi

^

uig
-I 

K
0

0
z

z
£ E
a. a.
CO

 CO

2 
Z 

Z
= oca
1 

3 
3

CO
 cp

3 
U

JU
J

cd a a

oCD

«
b

= 
3

1-°
b

S
z

c
*

p
o °j

S

oCD

N
o 

J
-2

o
O

. CO
 o

*
3

*
i

-

2fcSz
- o <

Z 
iLP

3

3os
zoCDo

28
K

g

b
?

3 S CD CO

U
J 

K 
«

>
"2

18
sw

zlo
5

sco
*g 

w 
V

0
<

O
U

>
O

O
u

iO
j 

3
*^

(D
^

jija
z

a
u

. 
z

v
>

omCM

K<0.OE

o
«

to
0

N
^

«
io

<
D

N
ri-n

o
n

M
o

n
«

h
tt»

0
«

n
(D

^ 
|—

«
W

C
>

P
>

C
)«

,>
0

0
0

0
'-0

t-^0
^^>

. 
O

O
cD

O
tcD

O
O

^f* 
(/)

rrrrrO
O

^rrO
O

O
O

O
O

O
O

O
rO

O
rO

O
O

-Q
T

- 
C

M
 

i 
n 

i 
V

IR
IO

N 
«

co
o

>
r

N
n

<
r

io
»

h
»

a
o

r
N

n
>

Page 2



i- 
«

*• 
V 

C
M

 
^ 

C
M

 
C

M
 

C
M

 
« 

V
«

N
N

W
rN

« 
^- 

C
M

 
C

M
 

C
M

 
«

- 
v- 

i- 
t- 

«
- 

C
M

 
V

ss

aEoCOuxa

30

a
v

N
n

w
N

o
o

^
o

iN
^

«
n

^
<

fN
(o

c
4

o
n

n
0

n
9

in
n

N
«

9
o

v
(>

>
n 

c
m

A
»

e
>

m
o

o
m

c
io

o
o

«
r«

rC
M

*-o
o

c
9

^
v

n
v

o
o

o
^

^
v

*>
f»

^
o

«
N 

c
m

^
O

O
O

O
O

tte
ttO

tte
o

O
V

n
tto

^
o

Q
o

lA
M

D
o

M
D

IO
N

N
N

o
g 

M
>

»
-»

-»
-»

-»
-»

-t-»
-»

-»
-»

-t-»
-O

O
O

O
t-^

t.^
^

O
O

O
^

O
O

O
O

O
O

»
-t. 

O

1- CM
 O

 « M
> <0

O
^

C
M

O
V

IO
C

D
ro 

C
O

O
IO

i-N
n

v
n

tD
N

O
O

l
^*»

*"^*-l»
^i- 

'*-«
-C

M
C

M
C

M
C

M
C

M
C

M
C

M
C

M
C

M
C

M
Page 3



QASTANK, FENDERS, NUMBERPLATES. AIRBOX

FIG f PART NO.

1
2
3
4
5
6
7

8
9

1 0
1 1
1 2

1191
11 9 2
0515
11 9 3
1214
11 9 4
11 9 5
1406
11 9 6
0516
11 9 7
11 9 8
1210

s
to

1 4 1199
1 5 1423
1 6 1424
1 7 0526
1 8 1202
- 1444
1 9 0519
20 O703
21 -1212
22 1203. 1425
23 1205
- 1653
2 4 1206
25 1207
26 1208
2 7 1427
2 8 0513
2 9 O604
30 1215
31 O700
32 0710
33 1340
34 1340
3S- 1113

D E S C R I P T I O N Q U A N T I T Y

G A S T A N K 1
P E T C O C K 1
B O L T S M 6 x 1 7 1 1
G A S T A N K M O U N T 1
RUBBERMOUNT
S E A T M O U N T B O L T 1
S E A T 1
T A L L S E A T 1
S E A T B R A C K E T 2
B R A C K E T S C R E W C / S M 6 4
R I G H T N U M B E R P L A T E 1
L E F T N U M B E R P L A T E 1
N U M B E R P L A T E 1

2
B R A K E L I N E G U I D E 1
A I R B O X 1
A I R B O X C O V E R 1
B O L T M 5 x 8 2
A I R F I L T E R 1
A I R F I L T E R - F O A M 1
G A S T A N K B O L T M 6 X 8 0 1
W A S H E R 6 x 2 0 1 9
G A S C A P 1
S N O R K E L 2 5 0 1
S N O R K E L 4 0 6 1
C O N N E C T I N G H O S E 2 5 0 1
C O N N E C T I N G H O S E 4 0 6 1
H O S E C L A M P 2
F R O N T F E N D E R 1
R E A R F E N D E R 1
M U D F L A P 1
F R O N T F E N D E R B O LT M 6 x 3 0 8
N U T S E L T L O C K M 6 1 2
Spac+r"
W A S H E R 4
S T A R W A S H E R 1
N U M B E R P L AT E PA C K I N G L E F T 1
NUMBERPLATE PACKING R IGHT 1
Tonkefecal

19 % ^L



t̂̂

UJ<ocmoto5§oCOO

<3OzoFaEoCOU
l

Q

cm
 is r»

M
 «g K

coco
o 

a
< <

X —
 SecSO

CCLflw
i5aS

2£uiui
55 cl O

 < O
 < cc cc

o
c

o
m

o
c

o
o

m
m fiCU

l

is(0oc<Si
« 

° 
2

j-s
|E 

■ 
•«

ocU
l

< o.
oco

^ O
C Ul

S o * z ui E £ S

(O
C

D
a

o
u

jo
G

c
o

c
ffl

ffl
z

z
D

a
H

U
I 

X 
*

< H -«-I 3 H C0<

OCUJQZo5
a

"1
ui ui
&£<cc
S

ffi

ocIocUJCO
UJ Uj
Z B

O
u.

E ui
uj v
co <
UJ oc
OC CO

Ul*os 
§

oc z ^

UlCO
 ir ss

ui < 3
oc5 o

_ m
CO

 O. ©«Og
rlX 

<tr
> 

*!
» Ul

flC CM
 -•

Ul w Ul
O

 
* 

X
0. c O

C
CO

 CD CO

OzI-oc<a

^
N

o
o

n
N

o 
O

n
«

n
M

O
« 

v
v

w
v

n
rN

e
N

a
o

c
tT

tD
N

^
M

a
n

v
n 

r»
,_

_ 
o 

,-«
>

,-,- 
c

: 
t-,-o 

o 
i-o 

o 
*-1

-*-,-o 
o

»
-o 

*-,-^
-—

*-i-o 
,-*-o 

o 
*- 

,-

f n n « n a s
CO

 CO
o

v
to

n
w

o
N

Page 5



FRONT WHEEL

-IG # PART # DESCRIPTION QUANTI

1 11 5 1 WHEEL ASSEMBLY 1
1 0 1 1 5 2 HUB
1 1 1 1 5 3 BEARING SPACER 1
1 2 1 1 6 7 BEARING 6003 1
1 3 1 1 5 4 BEARING 6202 1
5 1 1 1 5 5 SPACER 1
6 0 1 1 5 6 DISC 1
6 1 0 5 3 7 BOLT M5/CSX25 ALLEN 1
6 2 1 1 5 7 SPACER 1
6 4 O610 NUT M5 FLANGE 1
7 0 1 1 5 8 R I M 1

071 1 1 5 9 SPOKE 1 8
7 1 1 1 6 0 SPOKE 1 8
7 2 11 6 1 NIPPLE 3 6
7 3 - DUCT TAPE -
7 4 1 1 6 2 TIRE 1
7 5 1 1 6 3 TUBE 1
81 1 1 6 4 AXLE 1
8 2 0 5 2 2 BOLT M8 X 20 1
8 3 O706 LOCK WASHER M10 1
8 4 O705 WASHER 8/18 1
1 0 0 1 1 6 6 RIMLOCK / ) J 11 8 0 1 1 6 5 FORK LEG PROTECTORS U P * . A S S Y

010,60,
61,62,64

70,71,071,12
- 1

1 8 0 -

Page 6



FRONT CALIPER

IG # PART # DESCRIPTION QUANTITY

1 11 7 1 CALIPER ASSEMBLY 1
2 11 7 2 BRAKE PADS 1
3 11 7 3 PAD HOLDER ASSEMBLY 1
4 11 7 4 SEAL ASSEMBLY 1
5 11 7 5 PISTON 4
6 11 7 6 PAD COVER 1
7 0 5 3 6 ALLEN BOLT M8 X 40 2

1 0 0 5 2 3 BOLY M8 X 40 FLANGE 2
2 1 1 1 7 7 BRAKE LINE 1
3 0 1 0 1 7 BANJO GASKET 2
31 1 0 1 6 BANJO BOLT 1
3 2 1 1 7 8 CHECK BALL 1
3 3 1 1 7 9 BLEED SCREW 1
3 4 11 8 0 BLLED COVER 1

Page 7



REAR WHEEL

rIG # PART # DESCRIPTION QUANTITY

1 1 0 6 1 WHEEL ASSEMBLY 1
2 1 0 6 2 HUB ASSEMBLY 1
3 1 0 6 3 BEARING SPACER 1
4 1 0 6 4 BEARING 2
5 1 0 6 5 SPACER LH 1
6 1 0 6 6 SPACER RH 1
7 1 0 6 7 LH SPOKE 1 8
8 1 0 6 8 RH SPOKE 1 8
9 1 0 6 9 NIPPLES 3 6

1 0 1 0 7 0 RIM 1
2 0 1 0 7 1 SPROCKET 50T 1
2 1 vsxi

060 3
SPROCKET BOLT 6

2 2 NUT FLANGE 6
2 3 1 0 7 3 CHAIN 520 O-RING 110-L 1
2 4 1 0 7 4 MASTER LINK 1
3 0 • DUCT TAPE .
3 1 1 0 7 5 TUBE 1
3 2 1 0 7 6 TIRE 110 X 18 1
3 3 1 0 7 7 RIMLOCK 1
4 0 1 4 1 8 REAR AXLE 1
4 4 1 0 8 1 NUT AXLE 1
4 5 0 6 1 5 JAM NUT 20/1.5 1

*r -

Page 8



TELESCOPIC FRONT FORK I WHITE POWER K586MX

CO
a>

r I G * PART « DESCRIPTION QUAN

1 1 0 9 1 FORK ASSEMBLY 1
2A 1 0 9 2 LH FORK LEG 1
2 B 1 0 9 3 RH FORK LEG 1
3 1 0 9 4 FORK TUBE 2
4 1 0 9 5 SLIDER 2
5 1 0 9 6 SEAL 2

0 6 1 0 9 7 O-RING 1
6A 1 0 9 8 LH AXLE HOLDER 1
6 B 1 0 9 9 RH AXLE HOLDER 1
9 1 1 0 0 SPRING 2

1 0 11 0 1 ROD 2
1 1 11 0 2 . PISTON 2
1 2 1 1 0 3 RING 2
1 3 1 1 0 4 FLOATER 2
1 4 1 1 0 5 SHIMS 4
1 5 1 1 0 6 WASHER 2
1 6 1 1 0 7 SPRING 2
1 7 1 1 0 8 PISTON 2
1 8 1 1 0 9 2
1 9 1 1 1 0 SPACER 2
2 0 1 1 1 1 CIRCLIP 2
2 1 1 1 1 2 SPRING 2
2 2 1 1 1 3 SPACER 2
2 3 1 1 1 4 TUBE 2
2 4 1 1 1 5 CONE 2
2 5 1 1 1 6 WIPER 2
2 6 1 1 1 7 WASHER 2
27A 1 1 1 8 WASHER 2
2 7 B 1 1 1 9 WASHER 2
2 9 11 2 0 CIRCLIP 2
3 2 11 2 1 BOTTOM TRIPLE CLAMP ASSY. 1
3 3 11 2 2 STEM 1
3 4 11 2 3 TOP TRIPLE CLAP 1

0 3 6 1 1 2 4 0-RING 2
3 6 11 2 5 CAP 2

0 3 7 11 2 6 O-RING 2
3 7 1 1 2 7 CAP 2
3 8 11 2 8 TOP BAR CLAMP 2
3 9 11 2 9 BOTTOM BAR CLAMP 1
4 0 11 3 0 RUBBER 4
4 1 11 3 1 SLEEVE 2
4 2 1 1 3 2 CUP WASHER 4
4 3 1 1 3 3 STEM BOLT 1
4 4 1 1 3 4 WASHER 1

OIL QUANTITIES: 640 CC
SHOCK ABSORBER OIL SAE 10

PER FORK LEG /OIL LEVEL 120

At Komi wt/mcopt of «-IM3s|
•• C&:

l-5,to,C«-2*
45-52

B t U H

,••,;, ®»



I
m

m
m

m
m

m
m

m
m

m
m

i)

si _
3E)0d€@

o ©«

ocUJi

P « 8«S 9 59 9

•*.!SCDJ

oocu.OD.OOCOUJ_
l

IS

zozOocoCOU
l

o

N
N

W
W

*
N

*
O

f
*

N
^

W
'

»
e

B
^

W
W

N
»

-
^

e
i

T
«

»
-

W
r

ate
-in
■■J a.
e

!
O

 O
Q

U
l

e u» u» tn e
T- cm

 co 2 ^
x x x < x
U) co co u. oo
s

s
s

Q
s

-J -J -J w _J
O

O
O

^
O

CC !££ CD CD 00 gg CO
"Ju

l 
U

IZ
Z 

Z 
Z

"H
O

L
u

J
U

J
U

ll-rU
J

2
<

u
j_

i_
j_

i-j_
j

S
j

u
i

j
j

j
O

j
o

cq
.*<

<
<

cd
<

inCDXIf)©9"
S!3omzui-

i
<

OO-I
?

*
cco

S uiK

^ «o
5

: 
©

CO
 9-

sS 
„B

ts6S
«n o 2 *^-« cc CC Zi W

 o
ui

2 co
m

5

o 
^

-i 
x

10 5 = ft -j s * s * a
3 

o
Z

fD

z cc a a. °-a ui £

ui d uj -j o -J oc o h
O

Q
ZC

O
O

IJLO
C

D
C

O
C

O

oc<a.

(
D

N
O

O
)

O
r

N
<

D
«

n
iO

r
O

)
IO

O
O

O
M

n
<

O
ttr

O
O

O
«

»
0

0
*

»
0

*
B

«
O

r
O

N
O

O
«

'
»

«
»

«
N

'
»

N
t

«
l

«
9

-
9

-
9

-
9

-
T

-
O

O
O

O
O

O
O

O
O

O
O

O
9

-
T

-
9

-
9

-
9

-
9

-
9

-
O

9
-

(
D

I
»

0
0

)
O

T
>

N
n

4
I

O
O

O
O

O
N

«
(

e
^

«
(

D
O

r
N

^
n

n
2 

^
^

v
m

o
io

to
io

w
ia

io
u

x
o

ttttiD
v

a
a

o
a

o
o

^
o

^

Page 10



REAR SHOCK

FIG #

31
3 2
3 3
3 4
3 5
36

3*7

PART #

1 0 5 1
1 0 5 2
1 0 5 3
O503
O706
1 0 5 4

1 0 5 5
1 0 5 6
1 0 5 7
1 0 5 8

ust

DESCRIPTION

SHOCK
SPACER
O-RING

M10 X 1.25 X 50
WASHER LOCK
SPRING KG/LBS

7.8/435
STOC K 8 .2 /4 6 0

8.7/490
9.2/515
9.6/540

INTERNAL SHOCK PARTS ARE
LISTED SEPARATELY

Pre L0*J kfrttfctj

QUANTITY

1
4
4
1
1

Page 11



CDSU
l

COCO
cc<
S3a

t
gox1-

? 
-I

Ul CD
OC DC < Z
Ul O

 O
 O

uiS Pa
J

f
O

O
.

< O
 X —

O
 

X
H

tt

o 
o 

o 
o

co co co co
(

M
t

t
S

O
a

O
r

CO
 O

 O
 O

 O
 *• ^

CO
 CO

 CO
 CO

 CO
 CO

 CO

F
)« 

V
X

D
N

O
fl)

CO
 CO

 CO
 CO

 CO
 CO

 CO

o 
^

CM
 CM

CO
 CO

C
M

K
C

O
K

C
O

C
O

etO
v-C

M
C

O
TIO

C
O

K
C

D
O

t
coveecocococD

cocococococococD
co 

^»'

O
^

C
M

C
0

«
l0

(0
N

O
^

C
M

C
0

«
riA

C
0

h
«

C
0

0
)O

«
>

C
M

C
0

«
M

>
C

0
r>

iC
0

O
«

>
C

M
I0

C
0

t»
C

0
0

>
e

^
C

M
C

0
«

M
C

D
K

%
0

*-^
"^

,^
^

»
-^

^
C

M
C

M
C

M
C

M
e

M
C

M
C

M
C

M
C

M
C

M
V

t5
rV

»
V

**V
»

ll>
IO

IO
IO

IO
IO

IO
C

O
C

O
C

O
C

D
C

O
C

O
C

O
C

O
V

J

Page 12



WX SERIES/TMX 35 and38 S I Z E p A R T #

TMX 35 JET NEEDLE

MIKUNI TMX SERIES PARTS LIST
No. Description

1 MIXING BOOYCARB
2 JET NEEDLE
3O0VER.CARBTOP
4 LOCK NUT. ADJUSTER

. 5 CAP. RUBBER
6 ADJUSTER. CABLE
7 O-RING. TOP COVER
8 E-RING, NEEDLE CUP
9 RING. RETAINING

* 10 ADJUSTER. IDLE STOP
11 SPRING, IDLE ADJUST
12 PLUNGER. STARTER ASBY
13 SCREW. AIR ADJUSTER
14 SPRING. AIR SCREW
15 CHAMBER. FLOAT BOWL
16 VALVE SEAT. NEEDLE
17 PILOT JET
18 MAIN JET
19 ARM. FLOAT
20 NEEDLE VALVE ASSEMBLY
21 PIN. FLOAT ARM
22 O-RING. NEEDLE VALVE
23 CAP. FLOAT RETAINER
24 SCREW, TOP COVER
25 THROTTLE VALVE
26 SPRING, TV.
27 HOSE. VENT
28 SCREW. FLOAT BOWL
29 HOSE. OVER FLOW
30 FLOAT. LEFT SIDE
31 O-RING. DRAIN PLUG
32 DRAIN PLUG
33 FLOAT. RIGHT SIDE
34 GASKET. FLOAT BOWL

Part Number

J8-SEE TUNING
776-19014
B30/247
VM34/282
VM30/77
616-93009
BS32M26
TM38/54 .
603-25008
N110209
TM38/77
603-36002
VM1S/112
TM38/48
820-260023.5
VM22/210,
4/042
VM36/1S '
788-26005
VM20/315
KV/10
VM26/42
CW2-0412
832-41002
730-13019
888-24011
CW2-03O8
888-23022
859-52021
VM28/2S4
TM38/44
859-52020
TM38/52

TMX CARS PART NUMBERS
B O R E S P I G O T
S I Z E 0 . 0 .

T M 3 5 - 1 3 5 m m 4 0 m m
T M 3 8 - 2 7 3 8 m m 4 4 m m TMX 38 JET NEEDLE

MAIN JETS

PILOT JETS

FLATSUDES

52- 1618
53- 1619
54- 1559
55- 1627

53- 1616
54- 1617
55- 1615
56- 1560
57- 1614

230- 1578
235- 1579
240- 1580
250- 1581
260- 1582
270- 1584
290- 1585
300- 1586
340- 1590
360- 1592
370- 1593
380- 1561
390- 1562
400- 1563

10.0- 1564
12.5- 1565
15.0- 1594
17.5- 1595
20.0- 1596

2 ^ - 1628
3.0- 1629
3 J - 1650
4.0- 1651
4 ^ - 1652
5.0- 1566

Page 13


